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SYMPTOMS OF
MENOPAUSE: UROGENITAL

Dry vagina
Dyspareunia
Atrophy

Urinary frequency/ Dysuria/ Stress incontinence
due to atrophy and altered pH

J glycogen 2 | lactobacillus=> M vaginal pH
J Bartholins gland secretions

THERE ARE FEW CONTRAINDICATIONS TO
VAGINAL OESTROGEN !

VAGINAL ATROPHY
PATHOPHYSIOLOGY

VAGINAL ENVIRONMENT VAGINAL ENVIRONMENT
BEFORE MENOPAUSE AFTER ESTROGEN LOSS

There is decreased blood flow
to vaginal tissues

The vaginal lining
becomes thin and dry
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testo emneang-n (liver) k% testosterone

Jv < renin}=estrogen
Angl (dney)

J'C ACE F——-estrogen

Ang Il (endothelium)

v
AT1}|————cestrogen

receptor (kidney, heart, brain, vessels etc.)

(blood pressure elevation, vascular and cardiac hypertrophy,
chronic renal impairment, aldosterone release etc.)
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Definition of menopause brain fog: Ne stellation of

cognitive symptoms experi by women around the
menopause, which most frequently manifest in memory and
attention difficulties and involve such symptoms as difficulty

encoding and recalling words, names, stories or numbers,
difficulty maintaini in of thought, distractibility,
forgetting intentio a or coming into a specific room),
and difficulty switching between tasks.







Heart health is brain health
Assess and treat hypertension,
dyslipidemia, diabetes,

Aim for a BP level of >120/80 mm Hg
to optimize brain health

N

Optimal
cognitive health

Train the body boost the brain
Maintain an exercise regimen of at
least 150 minutes moderate-intensity
aerobic physical activity weekly

\ Counsel patients on the

importance of weight

+

management and physical
exercise to lower dementia
risk. A lifestyle regimen

Slow mid-life weight gain
Maintain a healthy BMI of 18.5-25 and
follow a balanced Mediterranean-typée

diet

combining both diet and

/ physical activity factors shows
the best results

Smoke free
Advise patients to avoid
excessive alcohol intake and quit

smoking to optimize brain
health

Stay connected
Advise patients to maintain
social engagements, especially if
they have a history of depression

Exercise your brain
Encourage patients to
challenging their brains -
reading, learn a new language,
volunteer, learn a new skill to
increase cognitive reserve — the
capacity to deal with cognitive
declines
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hazard ratio Relative risk Absclute risk

(95% Cl)
CHD events 1.29 (1.02-1.63) 29% m excess/10 000 women years
Pulmonary emboli  2.13 (1.39-3.25) d incre 7 excess/10 000 women years
Breast cancers 1.26 (1.00-1.59) . 6% increase 8 excess/10 000 women years
Colorectal cancers 0.63(0.43-0.92 9 o decrease 6 fewer/10 000 women years

Hip fractures 0.66 (0.45-0 a 4% decrease 5 fewer/10 000 women years










THE TIMING HYPOTHESIS : CHD

Initiation of HRT within 5-10 years of
menopause (closer the better) actually
decreases cardiac events by 39%

However, commencing HRT >10yrs after
menopause, increases the risk of cardiac
mortality in the first 12 months




Recommendation 10

MHT should not be used for the primary preventio

Recommendation 11

In women within 10 years of the m

risk of coronary heart disease.”

does not increase the

Evidence-based
recommendation

Grade A

Evidence-based
recommendation

Grade A







Recommendation 5

Consensus-based
recommendation



Recommendation 5

Consensus-based
recommendation

N
:ecommendation 8

MHT should be considered for symptomatic women who have reduced Evidence-based
bone density but have not sustained a fracture®. recommendation

Grade A



Recommendation 5

Consensus-based
recommendation

Evidence-based
recommendation

Grade A
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AUSTRALASIAN
MENOPAUSE
SOCIETY

EMPOWERING MENOPAUSAL WOMEN

INFORMATION SHEET

AMS Guide to Equivalent MHT/HRT Doses
New Zealand Only

Cyclical oestrogen and progestogen combination MHT
Use cyclical oestrogen and progestogen combinations at peti-menopause or if le
Medium dose

tablet 1 and 2mg oestradiol/

Continuous oestrogen and progestogen combinations
Should be used if 12 months since LMP or after 12 months cyclical 1

Low dose

Product

Kliovance*

Other Low dose hormonal options

Livial*, Xyvion* >mg tibolone

Duavive* (oestrogen/SERM combination) t2 0.45mg conjugated equine oestrogens / 20mg bazedoxifene

Medium dose

2mg oestradiol/1mg norethistrone




Progestogen

Suggested alternative doses for use with the oestrogen preparations above where fixed dose therapy is not suitable

Low dose for use with low dose oestrogen

Product Presentation Compesition

Provera (1/2 of 5mg tablet) tablet 2.5mg medroxyprogesterone acetate
Provera 2.5mg tablet* tablet 2:5mg medroxyprogesterone acetate
Primolut N (1/4 of 5mg tablet) tablet 1.25 mg norethisterone

100mg micronised progesterone orally
for 25 days out of a 28-day cyclel or

Htragestan capsUg 200mg orally daily for 12 days out of a
28-day cycle

Mirena*

(Pharmac indication for device (5 years) 20mcg/24hrs levonorgestrel

contraception/menorrhagia)

Low dose progestogen-only contraceptive pills (Microlut (30mcg levonorgestrel), and Noriday (350mcg norethisterone)
are used by some clinicians in various d@ses but there is limited data for dosages of these pills required for endometrial
protection. 1 mg norethistérone was considered the minimum dose (cyclical or continuous) for adequate endometrial
protection in the Ceechrane Review (Cochrane Database Syst Rev. 2009 Apr 15;(2):CS000402).




Medium dose for use with medium dose oestrogen

Product Presentation Dose
Primolut N (1/4 of 5Smg tablet)  tablet 1.25 mg norethisterone
Provera, Ralovera tablet 5mg medroxyprogesterone acetate

100mg micronized progesterone orally 25 days

Utrogestan® capsule out of a 28-day cyclelor
200mg daily for 12 days of a,28-day cycle

Mirena*
(Pharmac indication for device (5 years) 20mcg/24hrs levonorgestrel
contraception/menorrhagia)

Higher dose (for use in cyclical therapy or continuous therapy with high dose oestrogen)

Primolut N (1/2 5mg tablet) tablet 2.5mg norethisterone

Provera, Ralovera tablet 10mg medroxyprogesterone acetate

Utrogestan® capsule 200mg/orally daily for 12 days out of a 28-day cycle™.
Safe contifiuous dose unknown due to insufficient data.

Mirena* , , , , , , , _ _

(Pharmac indication for device (5years) 20mcg/24hrs levonorgestrel

menorrhagia/anaemia)

1Can be used daily if compliance isfan issue.

Low dose progestogen-only contraceptive pillsdMicrolut (30mcg levonorgestrel), and Noriday (350mcg norethisterone)
are used by some clinicians in various dosesdut there is limited data for dosages of these pills required for endometrial
protection. 1 mg norethisterene was considered the minimum dose (cyclical or continuous) for adequate endometrial
protection in the Coehrafie,Review (Cochrane Database Syst Rev. 2009 Apr 15;(2):CS000402).




Oestrogen only therapy:

Only use these if patient has had a hysterectomy or in combination with a progestogen or Mirena if in

—

Low dose

Product Presentation Composition

Estrofem* tablet 1mg 17 B oestradiol

tablet 1mgoestradiol valerate €

Progynova
Premarin® tablet 0.3mg conjugated equiné oestro ‘
Estradot 25 transdermal patch 25 or 37.5mcg/24hrs 7B oe m ice weekly application)
Climara 25* transdermal patch 25mcg/24hrs 17B oestradiol (we application)

gel

Estrogel*” 0.75mg oestradiol = 1 pump

Medium dose

diol valerate

tablet

Progynova 2mg oestr,

Estradot 50 transdermal patch s 17B oestradiol (twice weekly application)

Premarin® tablet rated equine oestrogens

Sandrena*# gel (daily application)

Climara 50* transdermal patch : 50mcg/24hrs 17B oestradiol (weekly application)

Estrogel™” mg oestradiol = 2 pumps

High dose

Estradot 75
Estradot 100
Climara 75*

Climara 10

75 or 100mcg/24 hours (twice weekly application)

75mcg/24hrs 17B oestradiol (weekly application)

transdermal patch 100mcg/24hrs 17B oestradiol (weekly application)

a|* A gel 2.25mg oestradiol = 3 pumps or 3.0mg oestradiol = 4 pumps




N

- — — R e ———

TIBOLONE TABLETS P










Recommendation 9

HT is contraindicated in women with previous a personal history
sus thromboembolism (VTE).

Grade

Evidence-based
recommendation

Grade A




G

Recommendation 9 Grade

Evidence-based
recommendation

Grade A




Recommendation 13 Grade

Consensus -based
recommendation

and risks of continued MHT.?










SSRIs for VMS

* Venlafaxine
* SNRI and also a weak Dopamine reuptake inhibitor
» Better at treating VMS when used at a lower dose (75mg/day)

* Desvenlafaxine — may work for longer

 Escitalopram
* 10-20mg/day is effective treatment for VMS and Depression
* Less negative effect on sexual Fn
e Less withdrawal Sx when ceased

2. * Fluoxetine/Sertraline/Citalopram
=+ Not as efficacious
* May worsen Br cancer outcomes in Tamoxifen users
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WHAT ARE THE
ALTERNATIVES TO
MHT? ....ALTERNATIVE

Lydia Pinkham’s vegetable gum

WOMEN

Black Cohosh

Traditionally for maintaining
balance during menopause*

Helps support women's

Phytoestrogens/Isoflavins

Red Clover [
1Nl

Wlld Yam 'S e ©
remifemin

Black Cohash (Remifemin) Natural Menopause Support

e 1-2tabs BD :
-H?tflushes

 Several small studies have shown benefit but likely mild (J,VMS) A

Actaea racemosa equiv dry 21.25mg

* Good quality profile in terms of manufacturing

* Often used with Hypericum (St Johns wart) and the combination has been
shown to improve VMS and mood Sx.
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Recommendation 6

Evidence-based
recommendation

Women with premature (less than 40 years) or “ ss than 45-years)

menopause should be offered MHT at least.until aged 50 years unless
otherwise contraindicated.” Grede B




.
Recommendation 6

Evidence-based
recommendation

Women with premature (less than 40 years) or “ ss than 45-years)
menopause should be offered MHT at least.until aged 50 years unless
otherwise contraindicated.” Grede B

k'ﬂl' eed a higher dose of Estrogen!
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What about Testosterone replacement?

> There is no Menopause associated Testosterone deficiency

> Actually an age related decline that starts much earlier and
continues gradually for many years

> Sexual function is complex
— Relationship
— Mental health
— General health
— Estrogen deficiency

> Evidence that sexual function declines with falling Estrogen
i E Not falling Testosterone
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What about Testosterone replacement?

> Check levels of Testosterone prior to commencing to ensure
deficient (although unreliable).

> Check Testosterone levels 6 weeks after initiation and then
every 6 months thereafter to ensure no over-dosing.

> Will cause  HDLs, consider checking lipid profile

> Really only indicated for women who have had ovaries
removed.









